



# KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.  
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

## CERTIFICATE OF ASSAY

**B.C. LICENSED ASSAYERS  
GEOCHEMICAL ANALYSTS  
METALLURGISTS**

019676

TO Cyprus Anvil Mining Corporation  
330 - 355 Burrard St.  
Vancouver, B.C.


Certificate No. K-2843

Date June 18, 1980

**I hereby certify** that the following are the results of assays made by us upon the herein described re-assay samples

Kral No.	Marked	GOLD	SILVER	Pb	Zn				
		Ounces Per Ton	Ounces Per Ton	Percent	Percent	Percent	Percent	Percent	Percent
1	3200			3.58	3.63				
2	3301			3.40	3.96				
3	3302			4.57	5.56				
4	3303			4.68	6.19				
5	3327			12.07	.56				
6	3328			22.00	1.96				

**NOTE:**  
Rejects retained three weeks.  
Pulps retained three months  
unless otherwise arranged.

  
 Registered Assayer, Province of British Columbia



# KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.  
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

## CERTIFICATE OF ASSAY

**B.C. LICENSED ASSAYERS  
GEOCHEMICAL ANALYSTS  
METALLURGISTS**

TO Cyprus Anvil Mining Corporation  
330 - 355 Burrard St.  
Vancouver, B.C. V6E 2G8

Certificate No. K-2675  
Date June 6, 1980

**I hereby certify** that the following are the results of assays made by us upon the herein described re-assay samples

Kral No.	Marked	GOLD	SILVER	Pb	Zn	Py	Po	BaO	S.G.	
		Ounces Per Ton	g/tonne	Percent	Percent	Percent	Percent	Percent	Percent	Percent
1	142 ✓-95 ✓	-	-	-	-	-	-	-	-	3.84
2	178 ✓-94 ✓	-	-	-	-	-	-	-	-	2.79
3	292 ✓-114 ✓	-	-	-	-	-	-	-	-	3.61
4	295 ✓-114 ✓	-	45	2.89	4.94	-	-	-	-	3.68
5	409 ✓-119 ✓	-	190	5.79	8.03	38.92	.70	-	-	4.85
6	560 ✓-115 ✓	-	-	-	-	13.28	4.09	-	-	4.47
7	681 ✓-303 ✓	-	19	1.25	2.01	-	-	-	-	-
8	683 ✓	-	-	-	-	-	-	-	-	3.96
9	691 ✓	-	-	-	-	-	-	-	-	3.99
10	695 ✓	-	-	-	-	-	-	-	-	3.46
11	737 ✓-309 ✓	-	-	-	-	-	-	-	-	4.23
12	772 ✓-302 ✓	-	33	3.02	-	-	-	-	-	-
13	782 ✓	-	91	7.87	-	-	-	-	-	-
14	783 ✓	-	-	-	-	-	-	-	-	4.27
15	784 ✓	-	-	-	-	-	-	-	-	4.29
16	853 ✓-305 ✓	-	-	-	-	-	-	17.9	-	-
17	906 ✓-304 ✓	-	-	-	-	-	-	-	-	3.24
18	919 ✓	-	55	4.24	3.48	-	-	1.9	-	-
19	949 ✓-306 ✓	-	57	5.30	3.78	26.98	6.37	7.8	-	4.42
20	950 ✓	-	36	.97	1.15	3.14	3.53	4.6	-	2.91

NOTE:  
Rejects retained three weeks.  
Pulps retained three months  
unless otherwise arranged.

*David J. O'Neil*  
Registered Assayer, Province of British Columbia



Member  
Canadian Testing  
Association

## KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.

V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

### CERTIFICATE OF ASSAY

**B.C. LICENSED ASSAYERS  
GEOCHEMICAL ANALYSTS  
METALLURGISTS 2**

TO Cyprus Anvil Mining Corporation

Certificate No. K-2675

Date June 6, 1980

**I hereby certify** that the following are the results of assays made by us upon the herein described re-assay samples

Kral No.	Marked	GOLD	SILVER	Pb	Zn	Py	Po	BaO	S.G.	%
		Ounces Per Ton	g/tonne	Percent	Percent	Percent	Percent	Percent	Percent	Percent
21	962 ✓ V-307	-	-	-	-	-	-	-	3.80	-
22	1007 V-33-R	-	162	10.96	8.92	-	-	-	-	-
23	1012	-	93	5.01	4.88	-	-	-	-	-
24	1022	-	-	-	-	-	-	17.9	-	-
25	1068 ✓ V-310	-	-	-	-	-	-	-	2.96	-
26	1072 V-63	-	88	7.02	4.63	-	-	-	-	-
27	1078	-	55	3.77	3.98	-	-	-	-	-
28	1079	-	45	5.08	4.86	-	-	-	-	-
29	1128 V-30-R	-	83	6.76	6.87	-	-	-	-	-
30	1129	-	76	5.58	7.26	-	-	-	-	-
31	1130	-	79	5.49	6.10	-	-	-	-	-
32	1159 V-311	-	-	-	-	-	-	-	3.79	-
33	1161	-	-	-	-	-	-	-	3.71	-
34	1192 V-312	-	45	3.11	7.06	-	-	-	-	-
35	1195	-	-	-	-	4.59	5.86	-	2.82	-
36	1302 V-28-R	-	103	6.26	6.35	-	-	-	-	-
37	1304	-	51	6.31	5.87	-	-	-	-	-
38	1306	-	44	4.95	6.94	-	-	-	-	-
39	1355 V-46-R	-	113	6.92	11.43	-	-	-	-	-
40	1404 V-50-R	-	56	5.86	8.69	-	-	-	-	-

NOTE:  
Rejects retained three weeks.  
Pulps retained three months  
unless otherwise arranged.

  
Registered Assayer, Province of British Columbia



# KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.  
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

## CERTIFICATE OF ASSAY

**B.C. LICENSED ASSAYERS  
GEOCHEMICAL ANALYSTS  
METALLURGISTS 3**

TO Cyprus Anvil Mining Corporation


Certificate No. K-2675

Date June 6, 1980

**I hereby certify** that the following are the results of assays made by us upon the herein described re-assay samples

Kral No.	Marked	GOLD	SILVER	Pb	Zn	Py	Po	BaO	S.G.	
		Ounces Per Ton	g/tonne	Percent	Percent	Percent	Percent	Percent	Percent	Percent
41	1471 V-315 ✓	-	-	-	-	-	-	-	4.04	
42	1479 V-01-R ✓	-	-	-	-	-	-	-	5.16	
43	1480	-	138	8.64	18.97	-	-	-	-	
44	1481	-	17	.65	.84	-	-	-	-	
45	1482	-	98	6.49	12.15	-	-	-	-	
46	3112	-	-	-	-	-	-	-	4.13	
47	3113 V-316 ✓	-	-	-	-	-	-	-	3.92	
48	2908 V-300 ✓	-	-	-	-	-	-	-	4.95	
49	3225	-	19	.56	.82	31.17	15.47	-	-	
50	3226 V-45-R	-	19	.60	.61	23.72	21.04	-	-	
51	3227	-	41	2.58	3.48	20.18	22.28	-	-	
52	3238	-	79	12.99	.16	-	-	-	-	
53	3256 V-321	-	83	5.02	9.86	-	-	12.5	-	
54	3257	-	96	6.69	10.69	-	-	14.8	-	
55	3258	-	93	5.82	9.95	-	-	6.8	-	
56	3263	-	23	1.45	2.19	-	-	4.3	-	
57	3267	-	29	3.81	2.15	-	-	1.1	-	
58	3269	-	33	1.92	1.76	-	-	2.4	-	
59	3270	-	68	4.03	4.97	-	-	11.8	-	
60	3271	-	45	2.96	4.15	-	-	5.9	-	

NOTE:  
Rejects retained three weeks.  
Pulps retained three months  
unless otherwise arranged.

  
Registered Assayer, Province of British Columbia



# KAMLOOPS RESEARCH & ASSAY LABORATORY LTD.

**B.C. LICENSED ASSAYERS  
GEOCHEMICAL ANALYSTS  
METALLURGISTS 4**

2095 WEST TRANS CANADA HIGHWAY — KAMLOOPS B.C.  
V1S 1A7

PHONE: (604) 372-2784 — TELEX: 048-8320

## CERTIFICATE OF ASSAY

TO Cyprus Anvil Mining Corporation


Certificate No. K-2675

Date June 6, 1980

**I hereby certify** that the following are the results of assays made by us upon the herein described re-assay samples

Kral No.	Marked	GOLD	SILVER	Pb	Zn	Py	Po	BaO	S.G.	
		Ounces Per Ton	g/tonne	Percent	Percent	Percent	Percent	Percent	Percent	Percent
61	3272 V-321		48	3.80	5.43	-	-	9.6	-	

**NOTE:**  
Rejects retained three weeks.  
Pulps retained three months  
unless otherwise arranged.

  
 Registered Assayer, Province of British Columbia